
ATD TOOLS, INC.

PRODUCT SPECIFICATIONS

MODEL #: 7484

DESCRIPTION: HYDRAULIC ENGINE CRANE

CAPACITY: 2 TON

BASE LENGTH: 62 1/2” - 90 3/4”
BASE WIDTH (FRONT): 29” - 33 7/8”
BASE WIDTH (REAR): 34 5/8” - 51 3/8”
EXTENSION BOOM
LOCK POSITION    P1:
  CAPACITY 2 TON
  MIN. HOOK HEIGHT: 17 1/8”
  MAX. HOOK HEIGHT: 69 1/4”
  BOOM LENGTH: 49 1/8”
LOCK POSITION    P2:
  CAPACITY 1 1/2 TON
  MIN. HOOK HEIGHT: 12 5/8”
  MAX. HOOK HEIGHT: 75 1/8”
  BOOM LENGTH: 58”
LOCK POSITION    P3:
  CAPACITY 1 TON
  MIN. HOOK HEIGHT: 8 1/8”
  MAX. HOOK HEIGHT: 81 1/4”
  BOOM LENGTH: 66 7/8”
LOCK POSITION    P4:
  CAPACITY 1/2 TON
  MIN. HOOK HEIGHT: 3 3/4”
  MAX. HOOK HEIGHT: 87 1/8”
  BOOM LENGTH: 75 3/4”
NET WEIGHT: 231.0 LBS

GROSS WEIGHT: 242.0 LBS
CARTON DIM.: 59 7/8” (L) X 30 3/8” (W) X 6” (H)
CUFT.: 6.34 CUFT (140 PCs/ 20’ CTN)

FEATURE

• MEETS ASME/ANSI - PALD SAFETY
STANDARDS

• HEAVY GAUGE STRUCTURAL STEEL
• THE SPECIAL 8 TON HYDRAULIC

LONG RAM EQUIPPED PATENTED
BUILT-IN BY-PASS DEVICE
MECHANISM

• ADJUSTABLE FRONT & REAR LEGS
FOR VERSATILITY IN POSITIONING
HOIST
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SPARE PARTS LIST
Model # Atd-7484

ITEM   PARTCODE   DESCRIPTION  QTY
1 BL80-10000-000 power unit 1
2            * post assembly 1
3 5103-20120-000 bolt HCS M20X120 1
4 5103-12100-000 bolt HCS M12X100 1
5 T473-00005-000 power unit bracket 1

6 5102-10030-000 bolt HCS M10X30 2
7            * boom 1
8 T473-00007-000 boom extension 1
9 5103-16090-000 bolt HCS M16X90 2
10 5103-16075-000 bolt HCS M16X90 1

11            * base 1
12 5202-00016-000 nut M16 3
13 5102-12025-000 bolt HCS M12X25 6
14 T473-00008-000 long extension 2
15 T474-04001-000 3 1/2" castle assy. 4

16 T474-00002-000 3 1/2" wheel 4
17 T473-05000-000 chain and hook assy.1
18 T473-00001-000 support 2
19 5202-00012-000 nut M12 4
20 5202-00020-000 nut M20 1

21 BL80-20000-000 handle 1
22 5202-00008-000 nut M8 4
23 5303-00008-000 spring washer 8 20
24 T473-00006-000 short extension 2
25 5202-00010-000 nut M10 2

26 5303-00010-000 spring washer 10 2
27 5102-08060-000 bolt HCS M8X16 4
28 T474-04002-000 pipe 4
29 5102-08016-000 bolt HCS M8X20 16
30 5102-12075-000 bolt HCS M12X75 1

31 5103-12090-000 bolt HCS M12X90 2
32 T47-3-0600-0000 hardware kits 1

* part is not available
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2 Ton Hydraulic Engine Crane
Model # Atd-7484
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